ORLAB
M 3 REPORT No.: SZ22070207W08

-

TEST REPORT

APPLICANT : Reliance Communications LLC

PRODUCT NAME : Orbic Fun

MODEL NAME . RC609L2
BRAND NAME . Orbic

FCC ID . 2ABGH-RC609L2
STANDARD(S) a7 %FFTQPSSn227, Subpart M
RECEIPT DATE  : 2022-04-06

TEST DATE . 2022-04-06 to 2022-04-19
ISSUE DATE . 2022-08-09

Edited by:

Li Huaijie (Rapporteur)

Approved by:

Shen Junsheng(Supervisor)

NOTE: This document is issued by Shenzhen Morlab Communications Technology Co., Ltd., the test report shall not be reproduced except in
full without prior written permission of the company. The test results apply only to the particular sample(s) tested and to the specific tests
carried out which is available on request for validation and information confirmed at our website.

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
MORLARB  Fu1-3 BuidingA, Feivang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen ,GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn o

Page 1 of 96



ORLAB
M 3 REPORT No.: SZ22070207W08

-

DIRECTORY
1. Technical Information ===« s=srerarmrmr st r s s n s n e 3
11. Apphcant and Manufacturer Information === =s-srrrrerirmririiiiaacrs s s s s n e 3
1.2. Equipment Under Test (EUT) Description ....................................................... 4
1.3. Maximum ERP/EIRP and Emission Designator ................................................ 5
1.4. Test Standards and Results === rsrrrrmmminann s s s r s n e e 6
1.5. Environmental ConditionNS == === == =rrrrrrmmratarinriaasasasass s s tasasss s s s sssasasannsnnss 8
2. 47 CFR Part 2and 27MReqUirementS ............................................................... 9
2.1. Transmitter Conducted Output Power And ERP/EIPR :-:xsereereeresrenraneininieene. 9
2.2. Occupled Bandwidth =-=-s=rsrrmrrrrrie s s s s e 11
2.3. Conducted Spurious EmMisSSioNS == - s rrrrrraraniiiii i is s s s n e 35
2.4. Band Edge ................................................................................................ 66
2.5. Radiated Spurious EMiSSIONS - s s rrrrararini it s n s s s s s 78
Annex A Test Uncertainty ................................................................................ 93
Annex B Testing Laboratory Information ===+ s rerermrmin i s s 94

Change History
Version Date Reason for change
1.0 2022-08-09 First edition
Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M O R LA B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen ,GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn

Page 2 of 96



ORLAB
M 3 REPORT No.: SZ22070207W08

-

1. Technical Information

Note: Provide by applicant.

1.1. Applicant and Manufacturer Information

Applicant: Reliance Communications LLC
Applicant Address: 1560 Fifth Ave BayShore, NY 11706
Manufacturer: Unimaxcomm
35F, HBC HuiLong Center Building-Il Minzhi Street, Longhua,
Manufacturer Address: .g ¢ g
Shenzhen, P.R. China
Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
MORLAB  rL1-3 suiding A, Feivang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen ,GuangDong Province, P. R. China Http://www.morlab.cn E-mail: service@morlab.cn
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1.2. Equipment Under Test (EUT) Description

Product Name: Orbic Fun
Hardware Version: V1.0
Software Version: ORB609L2_v1.0.1_BVT-NA
IMEI: 350074310001608
Modulation Type: QPSK, 16QAM,64QAM
Operation Band: Uplink:CA_41C
Tx: 2496 MHz— 2690 MHz
Frequency Range: LTE Band 41 R 2496 MHZ— 2690 MHz
Channel Bandwidth: LTE Band 41 5MHz, 10MHz, 15MHz, 20MHz
Antenna Type: Fixed Internal Antenna
Antenna Gain: LTE Band 41 0.96dBi
Battery
Brand Name: N/A
Model No.: BTE-3402
Serial No.: N/A
Capacity: 3400mAh
Rated Voltage: 3.8V
Charge Limit: 4.35V
Accessory Information: | Manufacturer: Phenix New Energy(Hui Zhou)Co.,Ltd.
AC Adapter
Brand Name: N/A
Model No.: TPA-23A050200UU01
Serial No.: N/A
Rated Output: 5V=2000mA
Rated Input: 100-240V~50/60Hz, 0.3A
Manufacturer: Shenzhen Tianyin Electronics Co., Ltd.

Note1: LTE Band 41 supports both power class 2 and class 3. We have evaluated two power
classes respectively by performing full test, for Conducted Output Power and E.I.R.P.we recorded
the test result of two power classes separately, for other test items we only recorded the worst test
result (Class 2) in this report.

Note2: For a more detailed description, please refer to Specification or User’'s Manual supplied by
the applicant and/or manufacturer.

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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1.3. Maximum ERP/EIRP and Emission Designator

REPORT No.: SZ22070207W08

Channel bandwidth

Maximum ERP/EIRP (W)

LTE CA_41C QPSK 16QAM 64QAM 256QAM
20+20 0.158 / / /
Channel bandwidth Emission Designator (99%OBW)

LTE CA_41C QPSK 16QAM 64QAM
5+20 22M8G7D 22M8W7D 22M8D7W
10+15 23M6G7D 23M3W7D 23M3D7W
10+20 27M6G7D 27M6W7D 27M6D7W
15+10 24M9G7D 23M3W7D 23M3D7W
15+15 28M3G7D 28M3W7D 28M5D7W
15+20 32M4G7D 32M5W7D 32M5D7W
20+5 22M8G7D 22M9W7D 22M8D7W
20+10 27M7G7D 27M7W7D 27M7D7W
20+15 32M5G7D 32M6W7D 32M5D7W
20+20 37M3G7D 37M6W7D 37M3D7W

Shenzhen Morlab Communications Technology Co., Ltd.

M O R LA B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen ,GuangDong Province, P. R. China
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REPORT No.: SZ22070207W08

1.4. Test Standards and Results

The objective of the report is to perform testing according to Part 2 and Part 27for the EUT FCC
ID Certification:

No Identity Document Title
Frequency Allocations and Radio Treaty Matters; General Rules
1 47 CFR Part 2 quency 7 y
and Regulations
2 47 CFR Part 27 Miscellaneous Wireless Communications Services
Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M O R |_ A B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen ,GuangDong Province, P. R. China Http://www.morlab.cn E-mail: service@morlab.cn
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Test detailed items/section required by FCC rules and results are as below:

REPORT No.: SZ22070207W08

Test Method
Section Description Test Date Enai Result | Determination
ngineer
/IRemark
Transmitter
Apr 06 to
2.1046, Conducted Output : No
27.50(h)(2), Power and Az%rg; Li Huaijie PASS deviation
ERP/EIRP
Apr 06 to No
2.1049 Occupied Bandwidth Apr 09, Chen Haiju PASS o
2022 deviation
2.1051, Conducted Spurious Apr 11, . No
27.53(m)(4), | Emissions 2022 Chen Haiju | PASS deviation
Apr 11 to
2.1051, N No
27.53(m)(4), Band Edge A2p(r)2125 Chen Haiju PASS deviation
2.1051, Radiated Spurious Apr 19, Li Hanbin PASS No
27.53(m)(4), Emissions 2022 Lin Jiayong deviation

Note 1: The tests were performed according to the method of measurements prescribed in
KDB971168 D01 vO3 and ANSI/TIA-603-E-2016.

Note 2: The path loss during the RF test is calibrated to correct the results by the offset setting in
the test equipment. The ref offset 8dB contains two parts that cable loss 5dB and
Attenuator3dB.

Note 3: When the test result is a critical value, we will use the measurement uncertainty give the
judgment result based on the 95% confidence intervals.

MORLAB

Shenzhen Morlab Communications Technology Co., Ltd.
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1.5. Environmental Conditions

REPORT No.: SZ22070207W08

During the measurement, the environmental conditions were within the listed ranges:

Temperature (°C): 15-35
Relative Humidity (%): 30 - 60
Atmospheric Pressure (kPa): 86-106

Shenzhen Morlab Communications Technology Co., Ltd.

M O R |_ A B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen ,GuangDong Province, P. R. China

Tel: 86-755-36698555

Http://www.morlab.cn
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E-mail: service@morlab.cn

Page 8 of 96



ORLAB
M 3 REPORT No.: SZ22070207W08

N 4
2. 47 CFR Part 2and 27MRequirements

2.1. Transmitter Conducted Output Power and ERP/EIPR
2.1.1. Requirement

According to FCC section 2.1046(a) for transmitters other than single sideband, independent
sideband and controlled carrier radiotelephone, power output shall be measured at the RF
output terminals when the transmitter is adjusted in accordance with the tune-up procedure
to give the values of current and voltage on the circuit elements specified in FCC section
2.1033(c)(8).

According to FCC section 27.50 (h)(2) for LTE Band 7/41, Mobile and other user stations.
Mobile stations are limited to 2 watts E.I.LR.P. All user stations are limited to 2 watts
transmitter output power.

2.1.1. Test Description

Attenuator 1

System Power
Simulator Splitter
EUT
Power | Spectrum
Sensor Analyzer Attenuator 2

The EUT is coupled to the Spectrum Analyzer (SA) and the System Simulator (SS) with
Attenuators through the Power Splitter; the RF load attached to the EUT antenna terminal is
500hm; the path loss as the factor is calibrated to correct the reading. The EUT is
commanded by the SS to operate at the maximum output power. A call is established
between the EUT and the SS.

2.1.2. Test procedure
KDB 971168 D01v03 Section 5.2 and ANSI/TIA-603-E-2016.

EIRP (dBm) = Conducted Output Power (dBm) + Antenna Gain (dBi)
ERP (dBm) = EIPR (dBm) - 2.15

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525

M O R LA B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
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2.1.3. Result

Conducted Output Power

REPORT No.: SZ22070207W08

LTE CA_41C
Combination:20MHz+20MHz(100RB+100RB)
crawer | oiSve | Moo | g8 | |,
(3GPP) Size | Offset | Size | Offset
39750 39948 QPSK 1 0 100 0 1 21.03
40521 40719 QPSK 1 0 100 0 1 20.39
41292 41490 QPSK 1 0 100 0 1 21.00
Effective Radiated Power and Effective Isotropic Radiated Power
LTE CA_41C
Combination:20MHz+20MHz(100RB+100RB)
CPCC SCC | Modulation PCC SCC Total Measured | Measured
hannel | Channel RB | RB | RB | RB SRife Power(dBm) | EIRP(W)
Size | Offset | Size | Offset
39750 39948 QPSK 1 0 100 0 1 21.99 0.158
40521 40719 QPSK 1 0 100 0 1 21.35 0.136
41292 41490 QPSK 1 0 100 0 1 21.96 0.157
MORLAB L udngs. Feivang Seence Park, N LorgChang Road, e BoTORIROssE | e onTRvR0RR

Block67, BaoAn District, ShenZhen ,GuangDong Province, P. R. China

Http://www.morlab.cn

E-mail: service@morlab.cn
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2.2. Occupied Bandwidth

2.2.1. Requirement

According to FCC section 2.1049, the occupied bandwidth is the frequency bandwidth such
that, below its lower and above its upper frequency limits, the mean powers radiated are
each equal to 0.5 percent of the total mean power radiated by a given emission.Occupied
bandwidth is also known as the 99% emission bandwidth.

2.2.2. Test Description

Attenuator 1

System Power
Simulator Splitter
EUT
Power | Spectrum
Sensor Analyzer Attenuator 2

The EUT is coupled to the Spectrum Analyzer (SA) and the System Simulator (SS) with
Attenuators through the Power Spilitter; the RF load attached to the EUT antenna terminal is
500hm; the path loss as the factor is calibrated to correct the reading. The EUT is
commanded by the SS to operate at the maximum output power. A call is established
between the EUT and the SS.

2.2.3. Test procedure

KDB 971168 D01v03 Section 4.1 and ANSI/TIA-603-E-2016.

2.2.4. Test Result

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525

M O R LA B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
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LTE CA_41C
BW(MHz) | Channel Level | Modulation 99% BW(MHz) 26dB BW(MHz)
Low QPSK 22.81 23.79
Low 16QAM 22.82 24.02
Low 64QAM 22.81 23.89
Mid QPSK 22.70 23.67
5M+20MHz Mid 16QAM 22.72 23.68
Mid 64QAM 22.71 23.70
High QPSK 22.72 23.68
High 16QAM 22.79 23.83
High 64QAM 22.71 23.70
Low QPSK 23.56 48.53
Low 16QAM 23.13 30.10
Low 64QAM 23.17 28.07
Mid QPSK 23.08 28.60
10M+15MHz Mid 16QAM 23.28 37.68
Mid 64QAM 23.27 35.48
High QPSK 23.13 27.03
High 16QAM 23.07 24.40
High 64QAM 23.05 24.55
Low QPSK 27.63 28.83
Low 16QAM 27.62 28.90
Low 64QAM 27.63 28.90
Mid QPSK 27.56 28.85
10M+20MHz Mid 16QAM 27.59 28.73
Mid 64QAM 27.58 29.22
High QPSK 27.59 28.80
High 16QAM 27.63 28.75
High 64QAM 27.64 28.84
Low QPSK 24.87 49.12
Low 16QAM 23.21 39.44
Low 64QAM 23.23 41.67
Mid QPSK 23.15 36.21
15M+10MHz Mid 16QAM 23.27 46.08
Mid 64QAM 23.27 45.47
High QPSK 23.20 37.30
High 16QAM 23.12 24.38
High 64QAM 23.11 31.36
15M+15MHz Low QPSK 28.20 29.66

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525

M O R LA B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen ,GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn
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Low 16QAM 28.30 32.63

Low 64QAM 28.18 29.59

Mid QPSK 28.24 29.52

Mid 16QAM 28.27 29.75

Mid 64QAM 28.30 29.72

High QPSK 28.34 40.34

High 16QAM 28.34 40.34

High 64QAM 28.47 46.62

Low QPSK 32.42 33.92

Low 16QAM 32.49 33.94

Low 64QAM 32.45 34.01

Mid QPSK 32.38 33.78

15M+20MHz Mid 16QAM 32.48 33.77
Mid 64QAM 32.36 32.89

High QPSK 32.44 34.01

High 16QAM 32.52 34.61

High 64QAM 32.52 34.26

Low QPSK 22.84 24.24

Low 16QAM 22.88 24.41

Low 64QAM 22.81 24.03

Mid QPSK 22.65 23.45

20M+5MHz Mid 16QAM 22.64 23.57
Mid 64QAM 22.54 23.54

High QPSK 22.82 23.91

High 16QAM 22.90 24.57

High 64QAM 22.89 24.01

Low QPSK 27.65 29.11

Low 16QAM 27.72 29.22

Low 64QAM 27.69 29.07

Mid QPSK 27.70 29.10

20M+10MHz Mid 16QAM 27.69 29.44
Mid 64QAM 27.69 29.05

High QPSK 27.70 35.50

High 16QAM 27.70 35.50

High 64QAM 27.74 29.22

Low QPSK 32.45 34.14

Low 16QAM 32.50 34.87

Low 64QAM 32.44 34.06

20M+15MHz Mid QPSK 32.45 33.96

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525

M O R LA B FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
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Mid 16QAM 32.55 35.00

Mid 64QAM 32.50 34.50

High QPSK 32.45 33.95

High 16QAM 32.59 35.53

High 64QAM 32.53 34.34

Low QPSK 37.21 39.03

Low 16QAM 37.33 39.15

Low 64QAM 37.29 42.61

Mid QPSK 37.21 39.09

20M+20MHz Mid 16QAM 37.34 40.02
Mid 64QAM 37.33 39.86

High QPSK 37.30 39.22

High 16QAM 37.56 60.01

High 64QAM 37.31 39.22

MORLAB it idng roang Seence Park No8 Lonanan Road, e SRR o BTRRRNRRS

Block67, BaoAn District, ShenZhen ,GuangDong Province, P. R. China

Http://www.morlab.cn
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LTE Band 41C

S5MHz+20MHz /QPSK / LCH

S5MHz+20MHz/ 16QAM / LCH

" Verught Spectm fmalyter - Decupied B0 |

[VBW 910.00 kH.

Ref O 285dB
Ref 30.00 dBm__

[Center 2.508 GHz
HRes BW 270 kHz

Span 50 MHz

#VBW 410 kHz Sweep 1ms| Filter Type |
Gaussian
Total Power

Occupied Bandwidth 32.0 dBm

22.807 MHz
400.20 kHz % of OBW Power
379MHz  xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

G sTATS

' Weyiight Spocteem Analyze - Occupied BW =5 |
042753 P Bpi T

[VEW 910.00 kHz Radio Std: Nane

e A
Center Freq: 2.508000000 GHz
ig: :

Ref Offset 25.5 dB
Ref 30.00 dBm _

ICenter 2.508 GHz

WRes BW 270 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 31.9 dBm

22.815 MHz
392.50 kHz % of OBW Power
24.02 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

5MHz+20MHz / 64QAM / LCH

5MHZz+20MHz / QPSK / MCH

Feyaight Spectrum Anahyzer - Dceupied BW |

[VEW 910.00 kH. GHz |
AvgHold>1010

[Center 2.508 GHz
HRes BW 270 kHz

Span 50 MHz

#VBW 910 kHz Sweep 1ms

Filter Type |

Gaussian

Occupied Bandwidth Total Power 31.6 dBm

22.808 MHz
393.84 kHz % of OBW Power
2389MHz  xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

G sTATUS

WRes BW 270 kHz

Keytight Spectrum Anabyzer - Oecugied B

T A
Center Freq: 2593000000 GHz
Al

Ref Value 30.00 dBm

Ref DT a8
Ref 30.00 dBm

ICenter 2.593 GHz Span 50 MHz,

#EW 910 kHz Sweep 1ms|

Total Power 33.6 dBm

Occupied Bandwidth
22.691 MHz
166.18 kHz
23.67 MHz xdB

Transmit Freq Error
x dB Bandwidth

% of OBW Power 99.00 %

-26.00 dB
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5MHz+20MHz / 16QAM / MCH

5MHz+20MHz / 64QAM / MCH

— Feriight Spectum Anabyzer - Derupied 80

Center Freq: 2583000000 GHz
o Trig: FreeRun AvglHold:>1010
At

5dB
Ref 30.00 dBm

ICenter 2.503 GHz

HRes BW 270 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 32.7 dBm

22.720 MHz
16276 kHz % of OBW Power
23.68 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

TAT

= Kytight Specarum Anabyzer - Ocrugied BW

Ref Value 30.00 dBm

Radio Std: None

Radio Dan BTS

ICenter 2.593 GHz

WRes BW 270 kHz #VEW 910 kHz

Occupied Bandwidth Total Power 32.6 dBm

22.709 MHz
-167.30 kHz
23.70 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

5MHz+20MHz / QPSK / HCH

5MHZ+20MHz / 16QAM / HCH

— Feriight Spectum Anabyzer - Derupied 80

er Freq: 2.678000000 GHz
FreeR Avg|Hold:> 10110

ICenter 2.678 GHz

HRes BW 270 kHz #VBW 820 kHz

Total Power

Occupied Bandwidth
22.717 MHz
£660.05 kHz
23.68 MHz xdB

% of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS

= Kytight Specarum Anabyzer - Oceugied BW

q 2.678000000 G

ICenter 2.678 GHz

WRes BW 270 kHz #VEW 820 kHz

Occupied Bandwidth Total Power 34.3 dBm

22.789 MHz
Transmit Freq Error -652.36 kHz
x dB Bandwidth 23.83 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

5MHz+20MHz / 64QAM / HCH

— Feriight Spectrum Anabyzer - Derupied 80

2.678000000 GHz R Hokd> 10D

ICenter 2.678 GHz

HRes BW 270 kHz #VBW 820 kHz

Total Power

Occupied Bandwidth
22.711 MHz
648.64 kHz
23.70 MHz xdB

% of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error
x dB Bandwidth

N/A

Shenzhen Morlab Communications Technology Co., Ltd.
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LTE CA_41C

10MHz+15MHz /QPSK / LCH

10MHz+15MHz / 16QAM / LCH

" Verught Spectum fmalyter - Decupied B0 o |

&
S08000000 GHZ
AvgHedd->1

[Center 2.508 GHz
HRes BW 270 kHz #VEW 0910 kHz

Gaussian

Total Power

Occupied Bandwidth 34.1 dBm

23.559 MHz
42580kHz % of OBW Power
48.53 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

G sTATUS

- eytight Spectrum Anabyzer - Decugied B

(VBW 910.00

Ref DT a8
Ref 30.00 dBm

#VEW 910 kHz

Occupied Bandwidth Total Power 32.0 dBm

27.622 MHz
2.8322MHz % of OBW Power
28.90 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

10MHz+15MHz / 64QAM / LCH

10MHz+15MHz / QPSK / MCH

Spectnm Anahyzer - Decupsed 0 o]
HEEN i [CEE 22

[VEW 910.00 kH. Center Freq: 2508000000 GHz

Trig: Fres Run AvgHeld>1010

[Center 2.508 GHz
HRes BW 270 kHz #VEW 0910 kHz
Gaussian

Occupied Bandwidth Total Power

23.177 MHz
345.90 kHz % of OBW Power
2807 MHz  xdB

Transmit Freq Error
x dB Bandwidth

G sTATS

- eytight Spectrum Anabyzer - Decugied B

HSE B .3 e
Ref Value 30.00 dBm Center Freq: 2593000000 GHz Radio §td- Nane
‘Tee Run

AvglHobd:> 1010

Radio Device: BTS

[Center 2.593 GHz

WRes BW 270 kHz #VEW 910 kHz

Occupied Bandwidth Total Power 35.8 dBm

23.082 MHz
A1043kHz % of OBW Power
28.60 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

Shenzhen Morlab Communications Technology Co., Ltd.

MORLAB
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Block67, BaoAn District, ShenZhen ,GuangDong Province, P. R. China

Tel: 86-755-36698555
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Fax: 86-755-36698525

E-mail: service@morlab.cn

Page 17 of 96




BT /ORLAB

-

REPORT No.: SZ22070207W08

10MHz+15MHz / 16QAM / MCH

10MHz+15MHz / 64QAM / MCH

— Feriight Spectum Anabyzer - Derupied 80

Low

5dB
Ref 30.00 dBm

Center 2.503 GHz
HRes BW 270 kHz
Occupied Bandwidth
23.281 MHz
-103.56 kHz
37.68 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2583000000 GHz
o Trig: FreeRun AvglHold:>1010
At

#VBW 910 kHz

Total Power

% of OBW Power
xdB

99.00 %
-26.00 dB

TAT

= Kytight Specarum Anabyzer - Ocrugied BW

Ref Value 30.00 dBm

R a8
Ref 30.00 dBm

ICenter 2.593 GHz
WRes BW 270 kHz

Occupied Bandwidth
23.272 MHz
-122.39 kHz
35.48 MHz

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Dan BTS

#VEW 910 kHz

Total Power 36.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

10MHz+15MHz / QPSK / HCH

10MHz+15MHz / 16QAM / HCH

— Feriight Spectum Anabyzer - Derupied 80

Center 2.672 GHz
HRes BW 270 kHz
Occupied Bandwidth
23.127 MHz
-485.38 kHz
27.03 MHz

Transmit Freq Error
x dB Bandwidth

er Freq: 2.678000000 GHz
FreeR Avg|Hold:> 10110

#VBW 820 kHz

Total Power 35.9 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

TAT

= Kytight Specarum Anabyzer - Oceugied BW

q 2.678000000 G

ICenter 2.678 GHz
WRes BW 270 kHz

Occupied Bandwidth
23.069 MHz
-470.39 kHz
24.40 MHz

Transmit Freq Error
x dB Bandwidth

#VEW 820 kHz

Total Power 34.5 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

10MHz+15MHz / 64QAM/HCH

— Feyiight Spectum Anabyzer - Derupied 80

Center Fre 678000000 GHz

g Low

Ref Of 255dB
Ref 30,00 dBm

ICenter 2.678 GHz
HRes BW 270 kHz

Occupied Bandwidth
23.050 MHz
-470.99 kHz
24.55 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.678000000 GHz
o Trig: FreeRun AvglHold:>1010
At

#VBW 820 kHz

Total Power 34.3 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

Radia

Radio Device: BTS

N/A

Shenzhen Morlab Communications Technology Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen ,GuangDong Province, P. R. China

MORLAB

Tel: 86-755-36698555

Http://www.morlab.cn

Fax: 86-755-36698525
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REPORT No.: SZ22070207W08

LTE CA_41C

10MHz+20MHz /QPSK / LCH

10MHz+20MHz / 16QAM / LCH

= Keysight Spectrum Analyzer - Derupied BW

T HEE I A reicn
[VEW 910.00 kI L Hz y
Avwg|Held:> 1010

Ref 01 5dB
Ref 30.00 dBm

[Center 2.508 GHz

HRes BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 31.8 dBm

27.631 MHz
28316 MHz % of OBW Power
28.83 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

STATUS

= Kytight Specarum Anabyzer - Occugied BW

(VBW 910.00

Reaf O 48
Ref 30.00 dBm

#VEW 910 kHz

Occupied Bandwidth Total Power 32.0 dBm

27.622 MHz
2.8322MHz % of OBW Power
28.90 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

10MHz+20MHz / 64QAM / LCH

10MHz+20MHz / QPSK / MCH

— Keyiight Spectium Anahyzer - Cecupied BW
HEE I A reicn

[VEW 910.00 kH Centar Freq: 2.508000000 GHz

——  Trig: FreeRun Avwg|Held:> 1010

Ref ot 265 dB
Ref 30.00 dBm

[Center 2.508 GHz

HRes BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 32.2 dBm

27.634 MHz
2.8414 MHz % of OBW Power
28.90 MHz xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

Radio Device: BTS

' Weyiight Specteem Analyze - Occupied BW =g =]

Radio Std- None

Hz
AvglHobd:> 1010

[Center 2.504 GHz

HRes BW 300 kHz #VEW 910 kHz

Occupied Bandwidth Total Power 33.2 dBm

27.561 MHz
721.43kHz % of OBW Power
28.85 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Shenzhen Morlab Communications Technology Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen ,GuangDong Province, P. R. China

MORLAB

Tel: 86-755-36698555 Fax: 86-755-36698525

Http://www.morlab.cn E-mail: service@morlab.cn
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REPORT No.: SZ22070207W08

10MHz+20MHz / 16QAM / MCH

10MHz+20MHz / 64QAM / MCH

— Feriight Spectum Anabyzer - Derupied 80

Center Freq: 2583600000 GHz

593600000 GHz

o Trig: FreeRun Avg|Hold > 1010

Low BA

5dB
Ref 30.00 dBm

ICenter 2.504 GHz

HRes BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 32.7 dBm

27.585 MHz
-713.44 kHz % of OBW Power
2873MHz  xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

TAT

= Kytight Specarum Anabyzer - Ocrugied BW

Center Freq 2.593600000 GHz

Radio Std- None

Radio Dan BTS

ICenter 2.504 GHz

WRes BW 300 kHz #VEW 910 kHz

Occupied Bandwidth Total Power 32.4 dBm

27.583 MHz
71750 kHz % of OBW Power
29.22 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

10MHZz+20MHz / QPSK / HCH

10MHz+20MHz / 16QAM / HCH

Keytight Spectrum Anabyzer - Decupied SW

er Freq: 2.678000000 GHz

= FreeR Avg|Hold:> 10110
! L Low 2Atten: 20 dB Radio Device: BTS

ICenter 2.678 GHz

HRes BW 300 kHz #VBW 910 kHz

Total Power

Occupied Bandwidth
27.585 MHz
-3.0977 MHz
28.80 MHz xdB

Transmit Freq Error
x dB Bandwidth

% of OBW Power 99.00 %

-26.00 dB

TAT

= Kytight Specarum Anabyzer - Oceugied BW

ICenter 2.678 GHz

WRes BW 300 kHz #VEW 910 kHz

Occupied Bandwidth Total Power 34.8 dBm

27.629 MHz
31040 MHz % of OBW Power
28.75 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

10MHz+20MHz / 64QAM/HCH

- Keytight Spectrum Analyzer - Decupied BW
Center Freq: 2.678000000 GHz Radia §
o Trig: FreeRun AvglHold:>1010
#Atten: 2098 Radio Device: BTS

[VBW 910.00 kH.

ICenter 2.678 GHz
HRes BW 300 kHz #VBW 910 kHz

Total Power 34.7 dBm

Occupied Bandwidth
27.639 MHz
-3.0896 MHz
28.84 MHz xdB

Transmit Freq Error
x dB Bandwidth

% of OBW Power 99.00 %

-26.00 dB

N/A

Shenzhen Morlab Communications Technology Co., Ltd.

MORLAB

Tel: 86-755-36698555 Fax: 86-755-36698525

FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen ,GuangDong Province, P. R. China
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LTE CA_41C

15MHz+10MHz /QPSK / LCH

15MHz+10MHz / 16QAM / LCH

" Verught Spectum fmalyter - Decupied B0 |

- y
Center Freq: 2.512350000 GHz
oo R AvgHeld>1

[Center 2.512 GHz
HRes BW 270 kHz

Span 50 MHz

#VBW 910 kHz Sweep 1ms

Filter Type.

Gaussian

Occupied Bandwidth Total Power 35.0 dBm

24.866 MHz
32016 MHz % of OBW Power
49.12 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

G sTATUS

- eytight Spectrum Anabyzer - Decugied B

(VBW 910.00

Ref DT a8
Ref 30.00 dBm

[Center 2.512 GHz
#Res BW 270 kHz

Span 50 MHz;

#VBW 910 kHz Sweep 1ms,

Occupied Bandwidth Total Power

23.210 MHz
3.9697 MHz % of OBW Power
39.44 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

15MHz+10MHz / 64QAM / LCH

15MHz+10MHz / QPSK / MCH

Spectrum Anahyzer - Decupied B
07

[VBW 910.00 kH.

HEE I &
Center Freq: 2.512350000 GHz
Trig: Fres Run

AvgHold>1010

[Center 2.512 GHz
HRes BW 270 kHz #VEW 0910 kHz
I Gaussian

Occupied Bandwidth Total Power

23.227 MHz
-3.9586 MHz % of OBW Power
41.67 MHz xdB

Transmit Freq Error
x dB Bandwidth

G sTATS

- eytight Spectrum Anabyzer - Decugied B

NSEI 105
Ref Value 30.00 dBm Cent Radio Sed: None

&
or Freq: 2590000000 GHz
14 Run Aovg|Held:> 1010
2048 Radio Device: BTS

[Center 2.593 GHz

WRes BW 270 kHz #VEW 910 kHz

Occupied Bandwidth Total Power 36.5 dBm

23.151 MHz
-6B.686 kHz % of OBW Power
36.21 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Shenzhen Morlab Communications Technology Co., Ltd.

Tel: 86-755-36698555

Fax: 86-755-36698525

FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen ,GuangDong Province, P. R. China

MORLAB
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15MHz+10MHz / 16QAM / MCH

15MHz+10MHz / 64QAM / MCH

— Feriight Spectum Anabyzer - Derupied 80

o Trig: FreeRun

Low

Center 2.503 GHz
HRes BW 270 kHz
Occupied Bandwidth
23.267 MHz
-81.847 kHz
46.08 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2583000000 GHz
AvglHold:>1010
At

#VBW 910 kHz

Total Power 36.1 dBm

99.00 %
-26.00 dB

% of OBW Power
xdB

TAT

= Kytight Specarum Anabyzer - Ocrugied BW

Mech Atten 10 dB

Center 2.503 GHz
#Res BW 360 kHz
Occupied Bandwidth
32.362 MHz
-199.34 kHz
33.89 MHz

Transmit Freq Error
x dB Bandwidth

Radio Std- None

Radio Dan BTS

Span 70 MHz,

#EW 1.2 MHz Sweep 1.2 ms

Total Power 30.7 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

15MHz+10MHz / QPSK / HCH

15MHz+10MHz / 16QAM / HCH

— Feriight Spectum Anabyzer - Derupied 80

Center 2.672 GHz
HRes BW 270 kHz
Occupied Bandwidth
23.202 MHz
-449.43 kHz
37.30 MHz

Transmit Freq Error
x dB Bandwidth

er Freq: 2.678000000 GHz
FreeR Avg|Hold:> 10110

#VBW 820 kHz

Total Power 36.0 dBm

99.00 %
-26.00 dB

% of OBW Power
xdB

TAT

= Kytight Specarum Anabyzer - Oceugied BW

q 2.678000000 G

Center 2.678 GHz
#Res BW 270 kHz
Occupied Bandwidth
23.122 MHz
-474.91 kHz
24.38 MHz

Transmit Freq Error
x dB Bandwidth

#VEW 820 kHz

Total Power 34.8 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

15MHz+10MHz / 64QAM/HCH

— Feyiight Spectum Anabyzer - Derupied 80

Center Fre 678000000 GHz

Low

Ref Of 255dB
Ref 30,00 dBm

ICenter 2.678 GHz
HRes BW 270 kHz

Occupied Bandwidth
23.108 MHz
-446.86 kHz
31.36 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.678000000 GHz
o Trig: FreeRun AvglHold:>1010
At

#VBW 820 kHz

Total Power 34.7 dBm

99.00 %
-26.00 dB

% of OBW Power
xdB

Radio Device: BTS

N/A

Shenzhen Morlab Communications Technology Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen ,GuangDong Province, P. R. China
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LTE CA_41C

15MHz+15MHz /QPSK / LCH

15MHz+15MHz / 16QAM / LCH

= Keysight Spectrum Analyzer - Derupied BW
T F O
000000 GH:

Ref 01 5dB
Ref 30.00 dBm

ICenter 2.511 GHz

HRes BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 32.2 dBm

28.202 MHz
75500 kHz % of OBW Power
29.66 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS

= Kytight Specarum Anabyzer - Occugied BW

Reaf O 48
Ref 30.00 dBm

iCenter 2.511 GHz

HRes BW 300 kHz #VEW 910 kHz

Occupied Bandwidth Total Power 31.9 dBm

28.298 MHz
Transmit Freq Error -69.836 kHz % of OBW Power
x dB Bandwidth 3 MHz x dB

99.00 %
-26.00 dB

15MHz+15MHz / 64QAM / LCH

15MHz+15MHz / QPSK / MCH

— Keyiight Spectium Anahyzer - Cecupied BW
HEE I A reicn
Center Freq: 2.511000000 GHz Radia Std: None
Trig: Free Run Avwg|Held:> 1010
Radic Devics: BTS

ot 265 dB
Ref 30.00 dBm

ICenter 2.511 GHz
HRes BW 300 kHz #VBW 910 kHz

Total Power 31.2dBm

Occupied Bandwidth

28.177 MHz
-60.285 kHz

x dB Bandwidth xdB

% of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error

= Ktight Specarum Anabyzer - Occugied BW

Radio Std- None

] &
rFreq: 2593600000 GHz
14 Run Aovg|Held:> 1010
2648

[Center 2.504 GHz
#Res BW 300 kHz #VEW 910 kHz

Occupied Bandwidth Total Power 33.0 dBm

28.243 MHz

-704.28 kHz % of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error
x dB Bandwidth 2 MHz x dB

MOR

Shenzhen Morlab Communications Technology Co., Ltd.
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen ,GuangDong Province, P. R. China

LAB

Tel: 86-755-36698555

Http://www.morlab.cn

Fax: 86-755-36698525
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15MHz+15MHz / 16QAM / MCH

15MHz+15MHz / 64QAM / MCH

— Feriight Spectum Anabyzer - Derupied 80

Center Freq: 2583600000 GHz

593600000 GHz

o Trig: FreeRun Avg|Hold > 1010

Low BA

ICenter 2.504 GHz

HRes BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 32.6 dBm

28.266 MHz
7T11.01kHz % of OBW Power
29.75 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

TAT

= Kytight Specarum Anabyzer - Ocrugied BW

Center Freq 2.593600000 GHz

Radio Std- None

Radio Dan BTS

R a8
Ref 30.00 dBm

ICenter 2.504 GHz
WRes BW 300 kHz #VEW 910 kHz

Total Power 33.0 dBm

Occupied Bandwidth
28.300 MHz
-722.64 kHz
29.72 MHz xdB

Transmit Freq Error
x dB Bandwidth

% of OBW Power 99.00 %

-26.00 dB

15MHz+15MHz / QPSK / HCH

15MHz+15MHz / 16QAM / HCH

Keytight Spectrum Anabyzer - Decupied SW

er Freq: 2.678000000 GHz

= FreeR Avg|Hold:> 10110
! L Low 2Atten: 20 dB Radio Device: BTS

ICenter 2.678 GHz

HRes BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 34.7 dBm

28.336 MHz
29192 MHz % of OBW Power
40.34 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

TAT

= Kytight Specarum Anabyzer - Oceugied BW

ICenter 2.678 GHz

WRes BW 300 kHz #VEW 910 kHz

Occupied Bandwidth Total Power 34.4 dBm

28.344 MHz
2.9185MHz % of OBW Power
40.34 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

15MHz+15MHz / 64QAM/HCH

— Feyiight Spectum Anabyzer - Derupied 80

Center Freq: 2.678000000 GHz
o Trig: FreeRun AvglHold:>1010
Low At

[VBW 910.00 kH.
Radio Device: BTS

Ref 01 5dB
Ref 30.00 dBm

ICenter 2.678 GHz
HRes BW 300 kHz #VBW 910 kHz

Total Power 34.7 dBm

Occupied Bandwidth
28.473 MHz
-2.93598 MHz
46.62 MHz xdB

% of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error
x dB Bandwidth

N/A

Shenzhen Morlab Communications Technology Co., Ltd.

MORLAB

Tel: 86-755-36698555 Fax: 86-755-36698525
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LTE CA_41C

15MHz+20MHz /QPSK / LCH

15MHz+20MHz / 16QAM / LCH

= Keysight Spectrum Analyzer - Derupied BW

F. T
12350000 GHz
Avwg|Held:> 1010

Ref 01 5dB
Ref 30.00 dBm

#VBW 1.2 MHz

Occupied Bandwidth Total Power
32.423 MHz

990.24 kHz
92 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS

= Kytight Specarum Anabyzer - Occugied BW

iCenter 2.512 GHz
#Res BW 360 kHz

Span 70 MHz|

#EW 1.2 MHz Sweep 1ms|

Occupied Bandwidth Total Power 32.2 dBm

32.499 MHz
987.16 kHz
33.94 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

15MHz+20MHz / 64QAM / LCH

15MHz+20MHz / QPSK / MCH

— Keyiight Spectium Anahyzer - Cecupied BW
Center Freq: 2.512350000 GHz Radia $
Trig: Fres Run Avwg|Held:> 1010
Radic Devics: BTS

ot 265 dB
Ref 30.00 dBm

[Center 2.512 GHz

HRes BW 360 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 32.1 dBm

32.446 MHz
1.0070 MHz
34.01 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= Ktight Specarum Anabyzer - Occugied BW

Radio Std- None

== &
Mech Atten 10 dB r Freg: 2593000000 GHz
o0 Run

AvglHobd:> 1010

[Center 2.593 GHz
#Res BW 360 kHz

Span 70 MHz|

#EW 1.2 MHz Sweep 1.2 ms|

Occupied Bandwidth Total Power 31.3 dBm

32.376 MHz
-200.31 kHz
8 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

MOR
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BT /ORLAB
' REPORT No.: SZ22070207W08

15MHz+20MHz / 16QAM / MCH 15MHz+20MHz / 64QAM / MCH

- Keytight Spectrum Anabyzer - Dccupied BW . i = Wirytight Spectrum Anabyer - Oecupied BW

Mech Atten 10 dB

Center Freq: 2503000000 GHz Radia Std: None Radio Std- None
o Trig: FreeRun Avg|Hold > 1010
Low BA

Radio Dan BTS

5dB
Ref 30.00 dBm

ICenter 2.593 GHz Span 70 MHz,

[Center 2.503 GHz Span 70 MHz|
#Res BW 360 kHz #EW 1.2 MHz Sweep 1.2 ms

HRes BW 360 kHz #VBW 1.2 MHz Sweep 1.2 ms|

Occupied Bandwidth Total Power 30.7 dBm
32.362 MHz

Transmit Freq Error -199.34 kHz % of OBW Power 99.00 %

x dB Bandwidth 33.89 MHz x dB -26.00 dB

Occupied Bandwidth Total Power 30.7 dBm
32.481 MHz

Transmit Freq Error “179.28 kHz % of OBW Power 99.00 %

x dB Bandwidth 33.77 MHz xdB -26.00 dB

TAT

15MHz+20MHz / QPSK / HCH 15MHz+20MHz / 16QAM / HCH

Kieytight Specinm Sabyzer - Decupied B Kieytight Spectrum Anabyzer - Occugied BW

er Freq: 2.673000000 GHz

= FreeR Avg|Hold:> 10110
! L Low 2Atten: 20 dB Radio Device: BTS

[Center 2.673 GHz iCenter 2673 GHz Span 70 MHz|
HRes BW 360 kHz #VBW 1.2 MHz #Res BW 360 kHz #EW 1.2 MHz Sweep 1ms|

Occupied Bandwidth Total Power Occupied Bandwidth Total Power 34.4 dBm
32.441 MHz 32.522 MHz

Transmit Freq Error -586.77 kHz % of OBW Power 99.00 % Transmit Freq Error -5T6.77 kHz % of OBW Power 99.00 %

x dB Bandwidth 34.01 MHz xdB -26.00 dB x dB Bandwidth 34.61 MHz x dB -26.00 dB

TAT sG

15MHz+20MHz / 64QAM/ HCH

— Feyiight Spectum Anabyzer - Derupied 80

Center Freq: 2.673000000 GHz Radia §
o Trig: FreeRun AvglHold:>1010
#Atten: 2098 Radio Device: BTS

Span 70.000 M

Ref Of 255dB
Ref 30,00 dBm

N/A

ICenter 2.673 GHz
HRes BW 360 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 34.3 dBm
32.523 MHz

Transmit Freq Error -545.18 kHz % of OBW Power 99.00 %

x dB Bandwidth 34.26 MHz xdB -26.00 dB

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M O R LAB FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen ,GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn
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LTE CA_41C

20MHz+5MHz /QPSK / LCH

20MHz+5MHz / 16QAM / LCH

= Keysight Spectrum Analyzer - Derupied BW

[VBW 910.00 ki

Ref 01 5dB
Ref 30.00 dBm

‘Center 2.508 GHz
HRes BW 270 kHz
Occupied Bandwidth
22.835 MHz
546.41 kHz
24.24 MHz

Transmit Freq Error
x dB Bandwidth

Hz
Avwg|Held:> 1010

#VBW 910 kHz

Total Power 32.1 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

STATUS

= Kytight Specarum Anabyzer - Occugied BW

" 472
'VBW 910.00 Radio Std

Reaf O 48
Ref 30.00 dBm

#VEW 910 kHz

Occupied Bandwidth Total Power 31.3 dBm

22.871 MHz
54899 kHz % of OBW Power
24.41 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

20MHz+5MHz / 64QAM / LCH

20MHz+5MHz / QPSK / MCH

= Keysight Spectrum Analyzer - Deupied BW

[VBW 910.00 kH.

Ref ot 265 dB
Ref 30.00 dBm

‘Center 2.508 GHz
HRes BW 270 kHz
Occupied Bandwidth
22.807 MHz
552.95 kHz
24.03 MHz

Transmit Freq Error
x dB Bandwidth

HSE-IIT &
Center Freq: 2.508000000 GH:
—,  Trig: Free Aun

GHz

AglHeld> 1010

#VBW 910 kHz

Total Power 31.4 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

Radio Std: None

Radio Device: BTS

' Weyiight Specteem Analyze - Occupied BW =g =]

Ref Value 30.00 dBm

[Center 2.593 GHz
#Res BW 270 kHz #VEW 910 kHz

Occupied Bandwidth Total Power 34.6 dBm

22.652 MHz

34,983 kHz % of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error
x dB Bandwidth 5 MHz x dB
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20MHz+5MHz / 16QAM / MCH

20MHz+5MHz / 64QAM / MCH

— Feriight Spectum Anabyzer - Derupied 80

Center 2.503 GHz
HRes BW 270 kHz
Occupied Bandwidth
22.642 MHz
-2.957 kHz
23.57 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2583000000 GHz
o Trig: FreeRun AvglHold:>1010
At

#VBW 910 kHz

Total Power 34.7 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

TAT

= Kytight Specarum Anabyzer - Ocrugied BW

Ref Value 30.00 dBm

Radio Std- None

Radio Dan BTS

ICenter 2.593 GHz

WRes BW 270 kHz #VEW 910 kHz

Occupied Bandwidth Total Power 34.7 dBm

22.542 MHz
9.329 kHz
23.54 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

20MHz+5MHz / QPSK / HCH

20MHz+5MHz / 16QAM / HCH

— Feriight Spectum Anabyzer - Derupied 80

[Center 2.672 GHz
HRes BW 270 kHz
Occupled Bandwidth
22.824 MHz
Transmit Freq Error
x dB Bandwidth

er Freq: 2.678000000 GHz
FreeR Avg|Hold:> 10110

#VBW 820 kHz

Total Power

% of OBW Power
xdB

99.00 %
-26.00 dB

TAT

= Kytight Specarum Anabyzer - Oceugied BW

q 2.678000000 G

ICenter 2.678 GHz

WRes BW 270 kHz #VEW 820 kHz

Occupied Bandwidth Total Power 34.6 dBm

22.902 MHz
-494.04 kHz
24.57 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

20MHz+5MHz / 64QAM/ HCH

— Feyiight Spectum Anabyzer - Derupied 80

Center Fre 678000000 GHz

g Low

Ref Of 255dB
Ref 30,00 dBm

ICenter 2.678 GHz
HRes BW 270 kHz

Occupied Bandwidth
22.893 MHz
-479.69 kHz
24.01 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.678000000 GHz
o Trig: FreeRun AvglHold:>1010
At

#VBW 820 kHz

Total Power 34.8 dBm

% of OBW Power
xdB

99.00 %
-26.00 dB

Radia §

Radio Device: BTS

N/A
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LTE CA_41C

20MHz+10MHz /QPSK / LCH

20MHz+10MHz / 16QAM / LCH

= Keysight Spectrum Analyzer - Derupied BW

[Center 2.508 GHz
HRes BW 300 kHz

Occupied Ban

Transmit Freq E
x dB Bandwidth

I A reicn
er Freg: 2.508000000 GHz
Avwg|Held:> 1010

#VBW 910 kHz

dwidth Total Power 32.6 dBm

27.647 MHz
2.9664 MHz
29.11 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

rror

STATUS

x dB Bandwidth

Occupied Bandwidth

Transmit Freq Error

= Kytight Specarum Anabyzer - Occugied BW

#VEW 910 kHz

Total Power 32.5 dBm

27.720 MHz
2.9442 MHz
29.22 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

20MHz+10MHz / 64QAM / LCH

20MHz+10MHz / QPSK / MCH

= Keysight Spectrum Analyzer - Deupied BW

Ref 3

[Center 2.508 GHz
HRes BW 300 kHz

Occupied Ban

Transmit Freq Error

x dB Bandwidth

HEE I A reicn 05:
Center Freq: 2.508000000 GHz Radia $
Trig: Free Run Avwg|Held:> 1010

Radio Device: BTS

ot 265 dB

.00 dBm

#VBW 910 kHz

dwidth Total Power 32.2 dBm

27.684 MHz
2.9631 MHz
29.07 MHz

% of OBW Power
xdB

99.00 %
-26.00 dB

HNone

[Center 2.595 GHz
#Res BW 300 kHz

x dB Bandwidth

Ref Value 30.00 dBm

Occupied Bandwidth

27.695 MHz

-1.9677 MHz
0 MHz

Transmit Freq Error

= Ktight Specarum Anabyzer - Occugied BW

rFreq:
1w Fous
0 48

&
2555000000 GHz
" Aovg|Held:> 1010

#VEW 910 kHz

Total Power 32.9 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB
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20MHz+10MHz / 16QAM / MCH

20MHz+10MHz / 64QAM / MCH

— Feriight Spectum Anabyzer - Derupied 80

Center Freq: 2585000000 GHz

o Trig: FreeRun Avg|Hold > 1010

Low BA

5 dl
Ref 30.00 dBm__

ICenter 2.505 GHz

HRes BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 32.5 dBm

27.693 MHz
-1.9884 MHz % of OBW Power
29.44 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

TAT

= Kytight Specarum Anabyzer - Ocrugied BW

Ref Value 30.00 dBm

Radio Std- None

Radio Dan BTS

ICenter 2.595 GHz
WRes BW 300 kHz #VEW 910 kHz

Total Power 32.4 dBm

Occupied Bandwidth
27.693 MHz
-1.9739 MHz
29.05 MHz xdB

Transmit Freq Error
x dB Bandwidth

% of OBW Power 99.00 %

-26.00 dB

20MHz+10MHz / QPSK / HCH

20MHz+10MHz / 16QAM / HCH

Keytight Spectrum Anabyzer - Decupied SW

er Freq: 2.678000000 GHz

= FreeR Avg|Hold:> 10110
! L Low 2Atten: 20 dB Radio Device: BTS

ICenter 2.678 GHz

HRes BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 34.8 dBm

27.703 MHz
-2.9682 MHz % of OBW Power
3550 MHz  xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

TAT

= Kytight Specarum Anabyzer - Oceugied BW

ICenter 2.678 GHz

WRes BW 300 kHz #VEW 910 kHz

Occupied Bandwidth Total Power 34.7 dBm

27.704 MHz
2.9682MHz % of OBW Power
35.50 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

20MHz+10MHz / 64QAM/ HCH

- Keytight Spectrum Analyzer - Decupied BW

Center Freq: 2.678000000 GHz Radia §
o Trig: FreeRun AvglHold:>1010

Low At

[VBW 910.00 kH.
Radio Device: BTS

Ref Of 255dB
Ref 30.00 dBm

ICenter 2.678 GHz
HRes BW 300 kHz #VBW 910 kHz

Total Power 34.9 dBm

Occupied Bandwidth
27.737 MHz
-2.9582 MHz
29.22 MHz xdB

% of OBW Power 99.00 %

-26.00 dB

Transmit Freq Error
x dB Bandwidth

N/A
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LTE CA_41C

20MHz+15MHz /QPSK / LCH

20MHz+15MHz / 16QAM / LCH

= Keysight Spectrum Analyzer - Derupied BW

F. T
12350000 GHz
Avwg|Held:> 1010

Ref 01 5dB
Ref 30.00 dBm

#VBW 1.2 MHz

Occupied Bandwidth Total Power 32.2 dBm

32.447 MHz
1.0223 MHz
34.14 MHz

99.00 %
-26.00 dB

% of OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

STATUS

= Kytight Specarum Anabyzer - Occugied BW

Reaf O 48
Ref 30.00 dBm

iCenter 2.512 GHz
#Res BW 360 kHz

Occupied Ban

Transmit Freq Error

x dB Bandwidth

Span 70 MHz|

#EW 1.2 MHz Sweep 1ms|

dwidth Total Power 32.2 dBm

32.493 MHz
986.39 kHz
34.87 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

20MHz+15MHz / 64QAM / LCH

20MHz+15MHz / QPSK / MCH

— Keyiight Spectium Anahyzer - Cecupied BW
HEE I F. T X
Center Freq: 2.512350000 GHz Radia Std: None
——  Trig: FreeRun Avwg|Held:> 1010
Radic Devics: BTS

ot 265 dB
Ref 30.00 dBm

[Center 2.512 GHz
HRes BW 360 kHz #VBW 1.2 MHz

Total Power 32.1 dBm

Occupied Bandwidth

32.439 MHz
1.0219 MHz
34.06 MHz

99.00 %
-26.00 dB

% of OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

= Ktight Specarum Anabyzer - Occugied BW

[VEW 1.2000 MH

[Center 2.595 GHz
#Res BW 360 kHz

Occupied Bandwidth

32.445 MHz

-2.0728 MHz
6 MHz

Transmit Freq Error
x dB Bandwidth

GHz Radio Std- None
AvglHobd:> 1010

Span 70 MHz|

#EW 1.2 MHz Sweep 1ms|

Total Power 32.6 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB
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20MHz+15MHz / 16QAM / MCH 20MHz+15MHz / 64QAM / MCH

= Kytight Specarum Anabyzer - Ocrugied BW

— Feriight Spectum Anabyzer - Derupied 80

Cantar Freq: 2995000000 GHz \VBW 1.2000 MHz Radio Std: Nane
o Trig: FreeRun AvglHekd=>1010

SAH

Radio Dan BTS

R a8
Ref 30.00 dBm

ICenter 2.595 GHz Span 70 MHz,

[Center 2.505 GHz
#Res BW 360 kHz #EW 1.2 MHz Sweep 1ms|

HRes BW 360 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 32.5 dBm
32.497 MHz

Transmit Freq Error -2.0687 MHz % of OBW Power 99.00 %

x dB Bandwidth 34.50 MHz x dB -26.00 dB

Occupied Bandwidth Total Power

32.554 MHz
Transmit Freq Error -2.0835 MHz % of OBW Power 99.00 %
x dB Bandwidth 35.00 MHz xdB -26.00 dB

TAT

20MHz+15MHz / QPSK / HCH 20MHz+15MHz / 16QAM / HCH

Keyaight Spectrum Anahzer - Dccupied BW Feysight Spectrum Anahyzer - ccupied B
X & G441 P

er Freq: 2.673000000 GHz Radia Std: None

= FreeR Avg|Hold:> 10110
! L Low 2Atten: 20 dB Radio Device: BTS

[Center 2.673 GHz iCenter 2673 GHz Span 70 MHz|
HRes BW 360 kHz #VBW 1.2 MHz #Res BW 360 kHz #EW 1.2 MHz Sweep 1ms|

Occupied Bandwidth Total Power Occupied Bandwidth Total Power 34.4 dBm
32.450 MHz 32.592 MHz

Transmit Freq Error -557.67 kHz % of OBW Power 99.00 % Transmit Freq Error -552.39 kHz % of OBW Power 99.00 %
x dB Bandwidth 95 MHz xdB -26.00 dB x dB Bandwidth 3 x dB -26.00 dB

TAT sG

20MHz+15MHz / 64QAM/ HCH

— Feyiight Spectum Anabyzer - Derupied 80

Center Freq: 2.673000000 GHz
o Trig: FreeRun AvglHold:>1010
#Atten: 2098 Radio Device: BTS

Span 70.000 M

Ref Of 255dB
Ref 30,00 dBm

N/A

ICenter 2.673 GHz
HRes BW 360 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power 34.7 dBm
32.532 MHz

Transmit Freq Error -552.37 kHz % of OBW Power 99.00 %

x dB Bandwidth 34.34 MHz xdB -26.00 dB
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